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Report No. : FR602516-09A

1. General Description of Equipment under Test

1.1. Applicant
Dialogue Technology Corp.
10F., No., 196, Sec. 2, Jungshing Rd., Shindian City, Taipei 231, Taiwan, R.O.C.
1.2. Manufacturer
Dialogue Technology Corp.
10F., No., 196, Sec. 2, Jungshing Rd., Shindian City, Taipei 231, Taiwan, R.O.C.
1.3. Basic Description of Accessories
Brand Name DIALOGUE
Model Name ADP-50HH A
AC Adapter Power Ratin 1/P:100-240Vac, 50-60Hz, 1.5A;
9 O/P: 19Vdc, 2.64A
AC Power Cord Type |1.8 meter shielded cable with ferrite core
Brand Name DIAOGUE
Batte Model Name FB-B5634
i Power Rating 11.1Vdc, 3400mAh
Type Li-ion
Remark: Above EUT's information was declared by manufacturer. Please refer to the specifications of
manufacturer or User's Manual for more detailed features description.
1.4. Feature of Equipment under Test

Product Feature & Specification

EUT Type : FLYBOOK
Trade Name : DIALOGUE
Model Name : V51BBB
FCCID: JYV-V51BBB

Tx Frequency :

2400 MHz ~ 2483.5 MHz

Rx Frequency :

2400 MHz ~ 2483.5 MHz

Number of Channels : 79

Carrier Frequency of Each Channel : (2402+n*1 MHz; n=0~78
Channel Spacing : 1 MHz

Type of Antenna Connector : Hirose

Antenna Type : PIFA Antenna

Antenna Gain : 0 dBi

Type of Modulation : GFSK

Function Type :

Transmitter Transceiver V

SPORTON International Inc.
TEL : 886-3-327-3456

FAX: 886-3-328-4978
FCCID : JYV-V51BBB
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.

b. For spurious emission below 1 GHz, only one channel of each application was tested because it is
not related to channel selection.

c. The EUT is programmed to transmit signal continuously for all tests.

d. Because this model, V51BBB, integrates the same BT module with the model, VSW1BBHA, the
conducted test cases can be referred to the Sporton report number FR602516AD for V5SW1BBHA
BT FCC Part 15C report.

e. Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 25000 MHz.

2.2. Test Mode

Test Item Test Mode

Mode 1: Tx_CHO00_ 2402 MHz
Radiated Emission [Mode 2: Tx_CH39 2441 MHz
Mode 3: Tx_CH78_2480 MHz

2.3. Connection Diagram of Test System

EUT

Adapter

0

120 Vac f60 Hz
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3. RF Utility

The EUT is in BT Link mode with mobile phone for conducted emission or in BT continuous Tx Mode
controlled by base station simulator for radiation emission. RF Utility, “BlueSuite” can send transmitting
signals for the test.
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4. General Information of Test

Test Site Location . No. 52, Hwa Ya 1% Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Test Site No : 03CHO06-HY

FCC Designation No ;. Tw1022

4.1. Test Voltage

AC 120V / 60Hz

4.2. Standard for Methods of Measurement

ANSI C63.4-2003

4.3. Test Compliance

47 CFR Part 15 Subpart C

4.4. Frequency Range
Radiation: from 30 MHz to 25000MHz

4.5. Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page Number 14 0f24
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5. Report of Measurements and Examinations
5.1 List of Measurements and Examinations

The Emission Mode: Bluetooth

FCC Rule Description of Test Result

15.247(d) 100 KHz Bandwidth of Frequency Band Edges Pass

15.209(a) . o

15.247(d) Radiated Emission Pass

15.203 :
15.247(b)(4) Antenna Requirement Pass

SPORTON International Inc. Page Number :50f24
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5.2 Band Edges Measurement
5.21 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100 KHz with suitable frequency span including
100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.2.3 Test Result

Application Type : Bluetooth
Temperature : 21~26
Relative Humidity : 49~57%
Test Engineer : _ Sun

Test Result in Bluetooth lower band : PASS

Test Result in Bluetooth higher band : PASS
SPORTON International Inc. Page Number :6o0f24
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5.2.4 Note on Band Edge Emission
CHOO (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuVim) (dB) (dB;‘wm (dBuV) (dB) (dB) (dB) (cm) (deg)
2385.00 31.61 -22.40 54.00 31.06 32.30 3.92 35.68 100 12 Average
2385.00 44.71 -29.30 74.00 4416 32.30 3.92 35.68 100 0 Peak
CHOO (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuVim) (dB) (dB‘)‘wm (dBuv) (dB) (dB) (dB) (cm) (deg)
2387.00 31.24 -22.76 54.00 30.57 3242 3.92 35.68 127 360 Average
2387.00 4493 -29.07 74.00 44.26 3242 3.92 35.68 100 0 Peak
CH78 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuVim) (dB) (dB;‘wm (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 46.82 -7.15 54.00 46.19 32.30 4.05 35.70 100 10 Average
2483.50 59.28 -14.72 74.00 58.63 32.30 4.05 35.70 100 0 Peak
CH78 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuVim) (dB) (dB‘)‘wm (dBuv) (dB) (dB) (dB) (cm) (deg)
2483.50 43.85 -10.15 54.00 43.09 3240 4.05 35.70 100 360 Average
2483.50 53.28 -20.72 74.00 52.52 3240 4.05 35.70 100 0 Peak
SPORTON International Inc. Page Number 1 7of24
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5.3 Radiated Emission Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this Report.

5.3.2 Test Procedures

1.
2.

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of
a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average
limit (that means the emission level in average mode also complies with the limit in average mode),
then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will
be measured in average mode again and reported.

SPORTON International Inc. Page Number :8o0f24
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5.3.3 Typical Test Setup Layout of Radiated Emission

Antenna

H= 1 T

1~4m
EUT

) | e

T' < 3m |

08M
Ground Plane —\
TurnTable o

Spectrum Analyzer /
Test Receiver
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5.3.4 Test Data

- Test Mode : Mode 1

* Temperature : 21~26

= Relating Humidity : 49~57%

- Test Engineer: _ Sun

* Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Lewvel (dBuW/m)
80

Date: 2008-08-20

FCC CLASS-B
=
40 — 5 i
1 4
3
2
0 30 224, 418. 612, 806. 1000
Trace: (Discreta) Frequency (MHz)
Bite v DICHDG-RY
Comdi tiam ¢ FCC CLASS-E dm LF-AWTEOSI1217 RORTZONTAL
Hode | o FROBOESIG-08
Hemo v Hode |
Uver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dbu¥/m dBu¥ dB/m dB dB CIl deg
L 39,18 3L.06 -8.86 40.00 48.43 [4.03 Q.30 3L.72 130 126 Peak
2 218,03 21,25 -24.75 48.00 42.35 10,27 Q.88 32,02 -—= -—- Peak
E] 2bh. 18 24,15 -Z1.85 46.00 42.81 12.36 0.70 3l.83 -—- -—- Peak
4 B65. 40 3l.6l -14.39 46,00 4389 [8. 74 .06 3208 - -—- Peak
5 796.30 35.43 -10.57 48.00 46.62 19.78 [.20 32 LT -—- -—- Peak
3] g61.40 35.25 -10.7h 46,00 46.0z 20.25  [.21 32 23 - -—- Peak
SPORTON International Inc. Page Number : 10 of 24
TEL : 886-3-327-3456 Report Issued Date : Aug. 27, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCCID : JYV-V51BBB



S?F@ FCC Test Report Report No. : FR602516-09A

* Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

- Lewvel (dBuW/im) Date: 2008-08-21
4
FCC CLASS- B
7 FCC CLASS B (AVG)
54
Fi]
B 1000 hKE00. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site v DECHDA-RY
Camdi tion . FCC CLASS-E Sm SHF-EHF HORN HORTZOMTAL
Hode | ¢ FROBQESIG-0%
Yemo v Mode |

Over Limit Eeadintenna €Cable Preamp
Freq Level Limit Line Level Factor Loss Factor

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB

238000 31681 -22.40 54.00 3L.08 32 30 92 35. 68

Z380.00 4471 -29.30 T4.00 44,16 32 30 92 35. 68
@ 2402, 00 TR, 86 78,32 32 30 92 35.68
X 2402, 00 91, 47 90,93 32 30

2494.00 44,30 -29.70 74.00 43.85 3. 30
249400 31,32 -22.88 54.00 30.87 32 30
TT8Z.00 b5b.680 -18.40 74.00 46.22 38 23
TT82. 00 44.44 -9.56 54.00 35.06 38 Z3

Remark: #3 and #4 are Fundamental Signals.

Lol s Rk g Y NP ) S
e R 1 =0T N TS R Ry

=)

r-J

[

on

o

o0

fnt Table

Pos Pos Remark
cm deg

L0 |2 Average
100 0 Peak
L0 |2 Average
100 0 Peak
100 0 Peak
L0 |2 Average
100 0 Peak

LO0 165 Average

SPORTON International Inc. Page Number ;11 0of 24
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* Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Lewvel (dBuW/im)
80

Date: 2008-08-20

FCC CLASS B
oy
40 3 4 ; 5
3
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site v DECHDA-RY
Comdi tiam ¢ FCC CLASS-E Gm LF-ANTCS5I1217 YERTICAL
Hode | o FR OBOZSIG-0%
Hemo o Mode |
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/ m db dBu¥/m dBu¥ dB/m dB dB cm deg
L 31,08 33.92 -6.08 40.00 46.28 [&.95 0.30 3L.61 ——= -—- Peak
[[2! 8. 84 34,23 5077 40,00 BlL.el 14.03  0.30 3L TZ 130 37 Peak |
E] 2bh. 99 ZH. 29 -1T7.71 46.00 47.04 1238 0.70 3183 -—- -—- Peak
4 B3z.40 35,65 -10.45 46,00 4886 [7.76 Q.93 3z 10 - -—- Peak
5 B65. 40 33,30 -12.7T0 48,00 45.58 1874 [.06 3206 -—- -—- Peak
3] 796.30 36,68 -9.32 46.00 47.87 19.78 .20 3E. LT - -—- Peak
SPORTON International Inc. Page Number 112 of 24
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* Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-21

Lewvel (dBuW/im)
07

FCC CLASS B
7 FCC CLASS-B (AVG)
54
5
0 1000 HE00. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site v DECHDA-RY
Comdi tiam © FCC CLASS-E 3m SHF-EWF HORMW VERTTCAL
Hode | ¢ FROBQESIG-0%
Yemo v Mode |
Over Limit Eeadintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m db db cm deg
L 2387.00 3L.24 -22.78 54,00 30.5T7 32,42 382 35 68 L27 360 Average
2 Z3BT.00 44,93 -28.07 T4.00 44.26 32,42 3. 82 3b.68 130 0 Peak
38 2402, 00 756, 28 74.60 324z 382 35,68 127 360 Average
4 X 2402, 00 86, 25 85,680 32,42 3.9Z2 35,68 100 0 Peak
5] 2494, 00 43,99 -30.00 T74.00 43.24 3Z.40 4.06 3b.T0 130 0 Peak
B 2494, 00 3L 24 -22.78 54,00 30,49 32,40 4.0 3570 L27 360 Average
T BOBT. 00 54,88 -19.12 T4.00 46.01 37.8T7 T.77 38.57 130 0 Peak
] BOBT. 00 43.74 -10.26 54,00 34.87 37.6T7 T.TT 36.57 130 36 Average
Remark: #3 and #4 are Fundamental Signals.
SPORTON International Inc. Page Number : 13 of 24
TEL : 886-3-327-3456 Report Issued Date : Aug. 27, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCCID : JYV-V51BBB



S’F@ FCC Test Report Report No. : FR602516-09A

* Test Mode : Mode 2

= Temperature : 21~26

- Relative Humidity : 49~57%
* Test Engineer: _ Sun

= Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
go LEve! (dBuVim) Date: 2008-08-20

FCC CLASS-B
—

1 4 5
3
2
a 30 224. 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Site o DECHDG-RY
Condi tign ¢ FCC CTASS-B 3m TF-ANTCOSI121) BORTZONTAL
Hoge | o FROBOEDIG-08
Hemo v Hode 2

(wer Limit Eeadintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Kemark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB CIl deg

l 38,84 3L.58 -84 40,00 4896 1403 0.30 3L.7E 100 al3 Peak
2 124,23 [8.86 -24.84 43.50 37.43 [2.64 0.50 3L.TL - -—- Peak
3 298.38 2h.BZ -20.38 46.00 43.87 13.18 0.70 3&. 14 S -—— Peak
4 532,40 32.89 -13.31 4B.00 4610 L7.76 0.83 3210 --- --- Peak
5 B63. 30 33.27 -12.73 46.00 45,50 1874 [.0B 3z.04 - -—- Peak
B 788,40 34.65 -L1.35 46.00 45.83 19.80 L. Z0 3Z 18 == --- Peak
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* Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-21

Lewvel (dBuW//im)
o7

3

FCC/CLASS-B

FCC CLASS-B (AVG)

54
0 1000 hE00. 10600. 15400, 20200. 25000
_ Frequency (MHz)
Trace: (Discrete)
Site o DICHDG-HY
Comdi tiam ¢ FCC CLASS-E m GHF-EWF HORN HORTZONTAL
Hode | ¢ FR BOILIE-D9
Hemo v Mode 2
Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
L 2372.00 44,85 -29.3b T4.00 44,14 3Z.30 3,89 3b.68 130 0 Peak
2 237200 3127 -22.T3 H4.00 30,76 32 30 389 3568 130 L7 Average
ERA 2441, 00 93,80 g93.21 32.30  3.899 35 69 L0 0 Peak
4@ 2441.00 80,31 T9.72 32.30 3.899 35,69 100 L7 Average
5 2486, 00 44,84 -29.36 T4.00 43.99 3230 4.0 3570 100 0 Peak
3] 2486, 00 30,78 -23.23 H4.00 30,12 3Z2.30 4.06 3b.T0 130 LT Average
T T992. 00 55.50 -18.50 T4.00 45.890 3839 T.501 36 30 130 0 Peak
3] 799200 44,33 9087 bH4.00 3473 3839 1.5l 36.30 130 34l Average

Remark: #3 and #4 are Fundamental Signals.
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= Polarization : Vertical (30MHz-1GHz)

- m The test that passed at minimum margin was marked by the boldface in the following table.
go L6Vl (dBuVim) Date: 2008-08-20

FCC CLASS-B
=

Y — 5

2 4 4
3
B 30 224. 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Lite v DICHDE-RHY
Comditiom v FCC CLASS-E 3m LF-AMTCOS51121) WERTTCAL
Hode | o FROBOZRI6-09
Hemo v Hode 2

ver Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dB dbu¥/m dBu¥ dB/m dB dB CIl deg

| ! S1.08 34.41 -b.B% 40.00 46.77 [8.95 0.30 3L.61 - -—— Peak
2! 38,84 35,29 -4.71 40,00 BE BT 14.03 0.30 3L.72 100 330 Peak
3 92.84 Z3.77 -19.73 43.50 45.74 9.62 0.50 3209 - -—- Peak
4 b3Z. 40 34.24 -LL.78 46,00 47.66 LT7.76  0.83 3L L0 S -—— Peak
5 788,40 38.83 -7.07 4B.00 50.L1 19.80 L.E0 32 18 --- --- Peak
B 83480 34.76 -11.24 46.00 45.83 Z0.07 .20 3z 34 - -—- Peak

SPORTON International Inc. Page Number : 16 of 24

TEL : 886-3-327-3456 Report Issued Date : Aug. 27, 2008

FAX : 886-3-328-4978 Report Version : Rev.01

FCCID : JYV-V51BBB



S?F@ FCC Test Report Report No. : FR602516-09A

= Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

107 Lewvel (dBuv/m) Date: 2008-08-21
3
FCC/CLASS-B
7 FCC CLASS-B (AVG)
54
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site v DICHDE-HY
Condi tiom o FCC CLASS-E 3m SHF-EHF HORMN YERTTCAL
Hade | o FROBQZRIE-09
Hemo v Hode 2

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/ m db dBu¥/m dBu¥ dB/m dB dB cm deg

l 2340.00 44,97 -29.03 74.00 44.36 3Z.43 3.86 35.67 100 0 Peak
Z 2340.00 31,03 -22.87 B54.00 30.41 32.43 3.8 3567 10& 3567 Average
3 X 2441. 00 88, 88 B, 18 32.41  3.98 35.8Y 100 0 Peak
4 @ 2441, 00 76,67 T5.96 3Z.41 3,98 35,68 LDz 3567 Average
5 2492.00 44,55 -20.45 T4.00 43.80 32.40 405 3570 L0 0 Peak
B 2492.00 31.19 -22.81 54.00 30.44 32.40 4.056 35.70 10& 357 Average
T B481.00 b4.83 -19.17 T4.00 4B.65 37.30 T.18 3B.30 L0 0 Peak
B B48L.00 40.58 -13.44 54.00 3238 37.30 T.18 36.30 100 320 Average

Remark: #3 and #4 are Fundamental Signals.
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* Test Mode : Mode 3

= Temperature : 21~26

- Relative Humidity : 49~57%
* Test Engineer: _ Sun

= Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
go LEve! (dBuVim) Date: 2008-08-20

FCC CLASS-B
—

4 0B
1
3
2
a 30 224. 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site o DECHDG-RY
Condi tign ¢ FCC CTASS-B 3m TF-ANTCOSI121) BORTZONTAL
Hoge | o FROBOEDIG-08
Hemo ¢ Mode 3

(wer Limit Eeadintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Kemark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB CIl deg

L@ 38.18 3157 -8.43 40,00 4896 [4.03 0.30 3L.7& 100 23 Peak
2 216.03 21.83 -24.07 46.00 43.02 10.27 0.68 3202 - -—- Peak
3 2Bb. 98 24.83 -21.37 46.00 43.27 1266  0.70 31.80 S -—— Peak
4 788,40 35,04 -10.88 4B.00 46.Z1 19.80 L Z0 3Z. 18 --- --- Peak
5 834.80 36.289 -9.71 46.00 47.36 20.07 .20 3z 34 - -—- Peak
B BGL.40 36.06 -9.84 46,00 46,82 20.25 L. Zl 32 23 == --- Peak
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* Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

- Lewvel (dBuW/im) Date: 2008-08-21
3
4
FCC CLASS B
i FCC CLASS B (AVG)
54
1
0 1000 hB00. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site v DECHDA-RY
Camdi tion . FCC CLASS-E Sm SHF-EHF HORN HORTZOMTAL
Hode | ¢ FROBQESIB-0%
Yemo v Mode

Over Limit Eeadintenna €Cable Preamp
Freq Level Limit Line Level Factor Loss Factor

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB

2483.50 b9.28 -14.72 T4.00 5863 32 30
BOOL. OO0 b55.88 -18.14 74.00 46.24 38 40
BOOL. OO 44.71 -9.289 54.00 35.089 38 40

Remark: #3 and #4 are Fundamental Signals.

l 2300.00 45,03 -28.87 T4.00 44.55 32.30 3.88 35 67
z £3b0.00 31,34 -22.87 54.00 30.85 32.30 3.88 35.67
3@ 2480.00 93,13 92.48 32,30 4.05 3570
4 @ 2480, 00 80, 20 79.04 32,30 4,00 3570
g @ 2483.50 46.85 -T7.1b 54.00 4619 32 30 3.05 35. 70
T 1.

8 1.

fnt Table

Pos Pos Remark
cm deg

100 0 Peak
130 10 Average
La0 0 Peak

130 L3 Average
L0 10 Average
130 0 Peak
100 0 Peak
LO0 120 Average
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= Polarization : Vertical (30MHz-1GHz)

- m The test that passed at minimum margin was marked by the boldface in the following table.
go L6l (dBuVim) Date: 2008-08-20

FCC CLASS-B
—

5
40

2 G
4
3
B 30 224. 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Lite v DICHDE-HY
Comditiom v FCC CLASS-E 3m LF-AMTCOS1121) WERTTCAL
Hode | o FROBOZRI6-09
Memo ¢ Mode 3

ver Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dB dbu¥/m dBu¥ dB/m dB dB CIl deg

| @ 41.62 34.36 -b.64 40.00 47.48 [8.2b 0.40 31.867 — -—— Peak
[ 2@ 39. 18 35014 -4.88 40.00 5352 14.03 0.30 3l 72 100 293 Peak |

3 92.84 Z3.70 -19.80 43.50 45.67 9.62 0.50 3209 -—= -—- Peak

4 530,30 3Z.16 -13.84 46,00 45,60 L1774 0.81 3E 10 S -—— Peak

b@ 786,30 40,14 -5.88 4B.00 5L.33 19.78 L.Z0 32 L7 --- --- Peak

B 836.90 36. 12 -9.88 46.00 47018 Z0.08 .20 3z 34 - -—- Peak
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= Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

107 Lewvel (dBuv/m) Date: 2008-08-21
4
FCC/CLASS-B
7 FCC CLASS-B (AVG)
54
!
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site v DICHDE-HY
Condition o FCC CLASS-E 3m SHF-EHF HORMN YERTTCAL
Hade | o FROBQZRIE-09
Hemo v Hode §

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/ m db dBu¥/m dBu¥ dB/m dB dB cm deg

l Z318.00 45,31 -28.69 74.00 44.71 3Z2.43 3.82 35.87 100 0 Peak
Z Z3L8.00 3124 -22.78 54.00 30.65 32.43 3.82 3567 100 360 Average
3 @ 2480. 00 78, 92 76.16 3Z2.40  4.05 35.70 100 360 Average
4 @ 2480, 00 89,07 88.31 32.40 4,05 35.70 100 0 Peak
5 2483.50 43.85 -10.15 H4.00 43.08 32.40 405 3570 100 380 Average
B 2483.50 b53.Z8 -20.72 T4.00 bHZ. b2 3Z.40 4,056 35.70 100 0 Peak
T BT12.00 54,26 -19.74 T74.00 4578 37.47 T7.45 38.42 L0 0 Peak
B BTLZ.00 43.001 -10.89 54.00 34.51 37.47 7.45 36.4z 100 248 Average

Remark: #3 and #4 are Fundamental Signals.
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5.4 Antenna Requirements

5.4.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used
with the device.
And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is
greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.
5.4.2 Antenna Connected Construction
The antenna used in this product is PIFA Antenna for Bluetooth with Hirose connecter and it is
considered to meet antenna requirement of FCC.
5.4.3 Antenna Gain
The antenna gain of EUT is less than 6dBi. Therefore, it is not necessary to reduce maximum peak
output power limit.
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SU’F@ FCC Test Report

6 List of Measuring Equipments

X _ Calibration
Instrument | Manufacturer | Model No. Serial No. | Characteristics Date Due Date Remark
Spectrum . Radiation
Agilent E4408B MY44211028 ( 9KHz-26.5GHz | Oct. 17, 2007 | Oct. 16, 2008
Analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESVS10 834468/003 | 20MHz-1000MHz | Apr. 24, 2008 | Apr. 23, 2009
Receiver (03CHO06-HY)
i Radiation
Bilog Antenna | SCHAFFNER | CBL6112B 2885 30MHz -2GHz | Dec. 01, 2007 | Nov. 30, 2008
(03CHO6-HY)
Double Ridge Radiation
EMCO 3117 00075962 1G~18G Aug. 29, 2007 | Aug. 28, 2008
Horn Antenna (03CH06-HY)
Double Ridge Training Radiation
AF-0801 95119 8G~18G Oct. 17, 2007 | Oct. 16, 2008
Horn Antenna Research (05CH02-HY)
SHF-EHF Horn| SCHWARZBE | ooy 0170 | 9170-251 14G-40G | Oct. 17,2007 | Oct. 16, 2008 | _F2diaton
- orn - - ct. 17, ct. 16,
CK (03CHO6-HY)
i . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 22, 2007 | Nov. 21, 2008
(03CHO06-HY)
Pre Amplifier Agilent 310N 186713 OKHz~1GHz | Apr. 21, 2008 | Apr. 20, 2009 | Radiation
(03CHO06-HY)
Base Station . Radiation
] R&S CMU200 103937 Third-Band Oct. 19, 2007 | Oct. 18, 2008
Simulator (03CHO06-HY)
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7 Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Uncertainty of X;
Contribution 4B Probability u(Xi )
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
Combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence 2.60
of 95% U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)
Uncertainty of X;
Contribution B Probability u(Xi ) Ci Ci *u(Xi )
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration 10.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection 1+2.80 Triangular 1.14 1 1.14
Mismatch
F/iitC:r'::;r \\//:VV\\/’FF: g: 8_'1131 +0.341-035 | U-shaped | 0.244 1 0.244
Uncertainty=20log(1-['1*T'2*T'3)
Combined standard uncertainty Uc(y) 2.36
Measun_'ing uncertainty for a level of 4.72
confidence of 95%  U=2Uc(y)
The measured resultis ydBuV*UdB
for a level of confidence of approximately 95 (k=2)
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Appendix A. Photographs of EUT

Please refer to Sporton report number EP602516-09 as below.
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